



**Centro Tessile Serico Sostenibile Srl**  
via Castelnuovo, 3 - 22100 Como Italia  
Pho +39 031 3312111/120 Fax: +39 0313312149  
Amministrazione/Contabilità +39 031 3312102-154  
P. IVA - C.F. 003900470133  
Capitale sociale euro 600000,00 iv  
mailbox@textilecomo.com  
www.textilecomo.com



LAB N° 0045 L

Test Report No.:	<b>2100201-002</b>	Customer Code 05485
Date Test Report	<b>18-gen-21</b>	Dear:
Acceptance:	<b>2100201</b>	<b>MARIO SIRTORI SPA</b>
Arrival date sample	<b>11-gen-21</b>	via Papa Giovanni XXIII 10
Start date test	<b>11-gen-21</b>	23845 COSTA MASNAGA (LC) Italia
End date test	<b>15-gen-21</b>	C.a. sig. Sergio Sala Crist
References:		Phone: +39 031 879632
Sampling Mode:	Sampling by Customer *	

[C] Item:	TAIGA 01
[C] Declared Composition:	68% Acrylic - 16% Polyester - 16% Cotton
[C] End use:	Furnishing
[C] Typology:	Fabric
Return:	Specimens enclosed

## Test Results

Test	Method	U.M.	Result
<b>14323-ar PROPENSITY TO SURFACE PILLING (Martindale)</b>	<b>UNI EN ISO 12945-2:2002</b>		.
<b>Instrument:</b> Abrasion Tester Martindale			
Number of observers: 02			
EXPLANATORY NOTE OF THE RESULTS			
Grade 5: no change			
Grade 4: slight surface fuzzing and/or partially formed pills.			
Grade 3: moderate surface fuzzing and/or moderate pilling. Pills of varying size and density partially covering the specimen surface.			
Grade 2: distinct surface fuzzing and/or distinct pilling. Pills of varying size and density covering a large proportion of the specimens surface.			
Grade 1: dense surface fuzzing and/or severe pilling. Pills of varying size and density covering the whole of the specimen surface.			
Date of test			15-01-2021
Pretreatment carried out			NO ONE
Change at 500 revs.		grade	4-5
Change at 1000 revs.		grade	4
Change at 2000 revs.		grade	4
Change at 5000 revs.		grade	3-4
Above final grade refers to fuzzing and pilling.			
Number of specimens		No.	3
Abradent			Abradant wool
Load applied		g	415

(\*) = The tests marked in this way are not accredited by Accredia

The Results contained in this Report refer only to the Sample as received and do not imply an approval of the tested product by the Laboratory of the Centro Tessile Serico Sostenibile Srl. Unless otherwise specified, the side examined / straight of use is indicated by the Customer: this information can influence the results of the tests and therefore the Test Laboratory declines all responsibility.

This Report may not be reproduced in part, unless written permission of Centro Tessile Serico Sostenibile Srl Laboratory.

[C] = Information provided by the Customer, of which the Centro Tessile Serico Sostenibile Srl Laboratory declines all responsibility.



**Centro Tessile Serico Sostenibile Srl**  
via Castelnuovo, 3 - 22100 Como Italia  
Pho +39 031 3312111/120 Fax: +39 0313312149  
Amministrazione/Contabilità +39 031 3312102-154  
P. IVA - C.F. 003900470133  
Capitale sociale euro 600000,00 iv  
mailbox@textilecomo.com



LAB N° 0045 L

Test Report No.: **2100201-002**

Test	Method	U.M.	Result
Deviation from procedure			

**The Laboratory Manager**

Fausto Albonico

-----  
**END OF REPORT**  
-----

(\*) = The tests marked in this way are not accredited by Accredia

The Results contained in this Report refer only to the Sample as received and do not imply an approval of the tested product by the Laboratory of the Centro Tessile Serico Sostenibile Srl. Unless otherwise specified, the side examined / straight of use is indicated by the Customer: this information can influence the results of the tests and therefore the Test Laboratory declines all responsibility.

This Report may not be reproduced in part, unless written permission of Centro Tessile Serico Sostenibile Srl Laboratory.

[C] = Information provided by the Customer, of which the Centro Tessile Serico Sostenibile Srl Laboratory declines all responsibility.